

Test Report

No. TAOHG1602169401

Date: 25 May 2016 Pa

Page 1 of 3

NINE ZERO TRADE & DEVELOPMENT LIMITED

NO.163 YINGCHUN STREET, LAISHAN DISTRICT YANTAI CITY, SHANDONG CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : BAMBOO PADDLE SKEWERS

SGS Job No. :	QDHL1605002452CW - QD
Date of Sample Received :	20 May 2016
Testing Period :	20 May 2016 - 25 May 2016
Test Requested :	Selected test(s) as requested by client.
Test Method :	Please refer to next page(s).
Test Results :	Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
Pentachlorophenol (PCP)	PASS

Signed for and on behalf of SGS-CSTC Standards Technical Services Co., Ltd. Qingdao Branch

Wang Bo, Claire Approved Signatory The results shown in this test summary refer only to the sample(s) tested, and for clients internal use only.



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (66-755) 83071443, or email: CN.Doccheck@sgs.com

SGS Center, No. 143, Zhuzhou Road, Qingdao, China 266101 中国・青岛・株洲路143号通标中心 邮编: 266101 ML: (86–532) 68999286 TJP: (86–532) 68999187

HG: (86–532) 68999354 www.sgsgroup.com.cn

e sgs.china@sgs.com



Test Report

No. TAOHG1602169401

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description	Material
ONIA	TAQ40 004004 004	Deine konskaa stiel	(claimed by the client)
SN1	SN1 TAO16-021694.001	Beige bamboo stick	Bamboo

Remarks :

(1) mg/dm² = milligram per square decimeter
(2) mg/kg = milligram per kilogram
(3) °C= degree Celsius
(4) < = less than
(5) MDL = Method Detection Limit
(6) ND = Not Detected (< MDL)

Pentachlorophenol (PCP)

- Test Requested : In accordance with German Food, Articles of Daily Use and Feed Code of September 1, 2005 (LFGB), Section 30 and 31 with amendments, to determine pentachlorophenol (PCP).
- Test Method : With reference to LFGB § 64 BVL B 82.02.8 2001, analysis was performed by GC-ECD and GC-MS.

<u>Test Item(s)</u>	<u>Limit</u>	<u>Unit</u>	MDL	<u>001</u>
Pentachlorophenol (PCP)	0.15	mg/kg	0.05	ND



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the results shown in this test report refor only to the sample(s) tested.

SGS Center, No. 143, Zhuzhou Road, Qingdao, China 266101 中国・青岛・株洲路143号通标中心 邮编: 266101 ML: (86–532) 68999286 TJP: (86–532) 68999187 HG: (86–532) 68999354 www.sgsgroup.com.cn

e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



Test Report

No. TAOHG1602169401

Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS Center, No. 143, Zhuzhou Road, Qingdao, China 266101 中国・青岛・株洲路143号通标中心 邮编: 266101 ML: (86–532) 68999286 TJP: (86–532) 68999187 HG: (86–532) 68999354 www.sgsgroup.com.cn

e sgs.china@sgs.com Member of the SGS Group (SGS SA)